

Different approaches to Hormone Replacement Therapy in women with premature ovarian insufficiency

Sophie Kaldewey, Ludwig Kiesel

Department of Obstetrics and Gynecology, University Hospital Münster, Albert-Schweitzer-Campus 48149 Münster, Germany

ABSTRACT

Premature ovarian insufficiency (POI) is a major burden in the lives of affected women, many of whom are still very young. In addition to the resulting infertility, the consequences of estrogen deficiency represent a long-term challenge for both the patient and the attending physician. This article summarizes the current recommendations on hormonal treatment of POI, discusses pros and cons of the various hormone preparations, sets out the beneficial effects of the different estrogen and progesterone preparations, and draws attention to possible disadvantages of certain preparations.

KEYWORDS

Premature ovarian insufficiency, hormone replacement therapy, recommendations.

Introduction

Premature ovarian insufficiency (POI) refers to a decrease in ovarian function before the age of 40 and it affects approximately 1% of all women^[1]. Estradiol is frequently decreased (below 50 pmol/L) in affected women, while gonadotropins are elevated; women report menstrual changes ranging from irregular cycles to amenorrhea^[2]. In the literature, various terms are used synonymously with POI. However, the European Society for Human Reproduction and Embryology (ESHRE) Guideline as well as other international recommendations uniformly advocate the use of the term POI. This term is intended to emphasize that "premature" includes both spontaneous and iatrogenic conditions, while "insufficiency" includes the possible intermittent cessation of ovarian activity, as is frequently observed in affected women, especially shortly after the onset of symptoms^[3]. The loss of primordial follicles in the ovary resulting in the development of POI may be due to genetic, autoimmune, or iatrogenic causes. In most cases, however, no cause for the loss of primordial follicles can be found. About 30% of affected women show a familial cluster. At diagnosis, most women present with secondary amenorrhea or oligomenorrhea. Most patients report menopausal symptoms, among which subfertility is the main concern at first contact with the physician. Unlike women with a natural menopause, women with POI may still have residual ovarian function. If POI is suspected, follicle-stimulating hormone (FSH) should be determined twice at an interval of 4-6 weeks. If the FSH value exceeds 25 U/l, POI can be diagnosed according to current ESHRE recommendations, although a variety of threshold limits are stated in other recommendations^[4-7]. The most commonly recommended threshold however is >40 IU/l^[3]. Furthermore, it is important to note that POI is not diagnosed in women without menstrual irregularities. If some menstrual bleeding still occurs, blood tests should be done on the second or third day of the menstrual cycle^[3].

Article history

Received 8 Mar 2021 – Accepted 9 Aug 2021

Contact

Ludwig Kiesel; L.kiesel@uni-muenster.de

Department of Obstetrics and Gynecology University Hospital Münster
Albert-Schweitzer-Campus, 48149 Münster, Germany

Menopausal complaints

Patients with POI can suffer from a variety of menopausal symptoms, just as women with natural menopause can. Typical symptoms include hot flashes, sweats, sleep disturbances, hair loss, mood swings, and decreased libido. These symptoms are due to the decrease in ovarian estradiol production; furthermore, decreased ovarian testosterone production might also lead to adverse effects on sexual desire and general well-being^[3,8]. In the case of women with intermittent cessation of ovarian activity, symptoms can occur for a period of time and can cease when ovarian function resumes.

Systemic hormone replacement is necessary to reduce these symptoms. Furthermore, if local symptoms such as vaginal atrophy and dyspareunia are present, additional topical estrogen administration may be indicated.

Comorbidities in POI

Women diagnosed with POI are at increased risk of cardiovascular disease, leading to reduced life expectancy in affected women^[9]. Endothelial function is impaired in women experiencing ovarian insufficiency before the age of 45 compared with premenopausal women, but can be improved with hormone therapy^[10]. In addition, women with POI should be educated about other cardiovascular risk factors, such as hyper-

tension, nicotine abuse, and obesity, and efforts should be made to minimize these modifiable risk factors.

Women with ovarian insufficiency under the age of 45 show significantly decreased bone density compared with women who experience a normal menopause^[11]. The risk of osteoporosis is increased in women with POI. To promote their bone health, affected women should also substitute vitamin D and calcium and engage in weight-bearing exercises in addition to receiving hormone replacement therapy (HRT)^[12]. HRT with physiological estrogen substitution and cyclic oral medroxyprogesterone can improve bone density in patients with POI, and after three years of therapy, bone density can be raised to the point where there is no difference between patients with POI and premenopausal women, as demonstrated by a randomized controlled trial^[13]. There are also studies that have shown HRT to have a more positive effect on bone density than conventional combined oral contraception using ethinyl estradiol^[14, 15]. Bone densitometry should be performed at diagnosis^[16]. If osteoporosis is present, bone densitometry should be repeated after no more than three years to allow for adjustment of the HRT if bone density continues to decline.

Women with POI might also be at increased risk of neurological disease patterns, as a neuroprotective effect of estrogen on brain function has been described^[17]. To date, there are no data on the effect of HRT in improving cognitive health in women with POI. Nevertheless, the ESHRE advocates HRT to reduce the potential risks to neurological health^[4].

Fertility and the desire to have children

At diagnosis, infertility is usually the most impactful feature of the disease for affected women. Although approximately 25% of women still have residual ovarian function at diagnosis, natural pregnancy can be achieved in only about 5-10% of women^[18,19]. For infertile women with POI, there are currently no reliable treatment options to increase pregnancy rates by means of assisted reproductive techniques^[20]. Nevertheless, women with no desire to have children should still be informed about contraceptive methods in order to prevent an unwanted pregnancy.

Therapy

HRT is recommended in POI to control symptoms and prevent subsequent consequences of ovarian hormone insufficiency. The term hormone replacement therapy is highly appropriate, as the hormones used replace what would be present physiologically.

Hormone replacement therapy

HRT has multifactorial significance for affected patients. In contrast to hormone administration after natural menopause, POI patients are treated for true hormone deficiency. In addition to treating estrogen deprivation symptoms, the therapy is also an effective primary preventive measure against long-term

risks of POI, such as cardiovascular events and osteoporosis^[21].

For this purpose, HRT should be provided from the time of diagnosis until at least the age of natural menopause, and can be prescribed thereafter based on the individual wishes of the patient^[20].

Unfortunately, there is currently no uniform standard for the optimal HRT regimen. Table 1 gives an overview of the different recommendations given by recent reviews and guidelines.

In addition to HRT, which is recommended for all women without contraindications to hormonal therapy, women with POI should substitute vitamin D3 and maintain a calcium- and vitamin D-rich diet^[12].

There are few studies that address the optimal dosage of HRT for women with POI. Although all guidelines are in agreement that HRT should be continued until the natural age of the menopause, different therapy proposals are made.

On the one hand, estrogen substitution should aim to achieve symptom control; on the other, the estrogen concentration should also be sufficient to provide effective cardiovascular protection and protection against osteoporosis.

Therefore, it seems reasonable to choose dosages that achieve physiological estrogen concentrations. Estradiol can be administered both transdermally and orally.

Three different types of estrogens are available for HRT: 17 β -estradiol, ethinyl estradiol, and conjugated equine estrogens (CEE). 17 β -estradiol has been found in some studies to be preferable to ethinyl estradiol, due to its cardiovascular and osteoprotective effects^[14, 22]. CEEs are less frequently used since they have been associated with a higher risk of thrombosis, strokes and myocardial infarctions compared with 17 β -estradiol HRT in postmenopausal women^[23]. More recently CEEs have also been linked to an increased risk of hypertension in older postmenopausal women when compared with placebo^[24].

Transdermal application of estrogens avoids the hepatic first-path mechanism and achieves higher plasma levels at lower doses. In older postmenopausal women, transdermal application is associated with a lower risk of stroke, myocardial infarction, and also breast cancer compared with systemic administration^[25-28]. However, whether these effects translate to young women with POI is not clear^[4].

Guidelines and reviews in recent years recommend suggested doses ranging between 1 mg and 4 mg for oral estradiol, and 50 and 200 μ g for transdermal usage^[3,4,12,20,29,30]. Most authors favor 2 mg estradiol for oral use or 100 μ g for transdermal use as the initial dose, allowing for further adjustment over time. Only one recent review recommends adjusting doses of estradiol according to the patient's age^[20]. Fruzzetti *et al.* suggest treating younger patients, up to 30 years of age, with high doses (50-200 μ g/day for transdermal use and 2-4 mg/day for oral use). In patients aged between 30 and 45 years, the maximum dose of estradiol should not exceed 100 μ g for transdermal or 2 mg for oral administration. Dose adjustment may be necessary for patients over 45, in which case the dose should be reduced to a maximum of 50 μ g for transdermal use or 1 mg for oral use. The International Menopause Society (IMS) proposes adapting estradiol doses to achieve physiological levels of estradiol in a target range of 200-400 pmol/l^[3].

Table 1 Recommendations on optimal doses of estrogen and progesterone for hormonal replacement therapy in women with premature ovarian insufficiency in reviews and guidelines since 2015.

ARTICLE	ESTROGEN		PROGESTERONE		COMBINED CONTRACEPTIVE PILL
	Oral	Transdermal	Cyclic	Continuous	
NICE guideline 2015	No advice on optimal dose is given		No advice on optimal dose is given		Can be used
Hamoda et al. 2017	2 mg estradiol 10 µg ethinyl estradiol	75-100 µg estradiol	12-14 days: - 200 mg micronized progesterone - 10 mg MPA	after two years without bleeding: 2.5 mg MPA	- limited use for women requiring contraception - 10 µg ethinyl estradiol corresponds to 1-2 mg of estradiol - Alternatively: contraceptive pills containing estradiol
Webber et al. 2017	2-4 mg estradiol	100 µg estradiol	10-12 days: - 200 mg oral micronized progesterone - 10 mg MPA	- 1 mg oral norethisterone - 2.5 mg MPA	- Might be preferred by young women with POI
Torrerday et al. 2017	- 1-2 mg estradiol - 0.625 to 1.25 mg CEE	100 µg estradiol	10-12 days: - 200 mg micronized progesterone 12 days: - 10 mg MPA	100 mg micronized progesterone, oral or vaginal	- COCs should not be used as a contraceptive - other contraception methods such as barrier contraceptives and intrauterine devices should be used
Machura et al. 2018	- Not recommended	100 µg estradiol	- Micronized progesterone for oral or vaginal use - No advice on optimal dose is given		- Might be recommended for patients desiring contraception
Fruzzetti et al. 2020	14-30 years: - 2-4 mg estradiol 30-45 years: - 1-2 mg estradiol >45 years: - 1 mg estradiol	14-30 years: - 50-200 µg estradiol 30-45 years: - 50-100 µg estradiol >45 years: - 50 µg estradiol	200 mg oral progesterone for 12- 14 days	Not recommended	- COCs can be used but estradiol should be preferred
Panay et al. 2020	- 2-4 mg estradiol	- 75-100 µg estradiol - 3-4 metered 0.75 mg doses of estrogen	12 days: - 200 mg oral or vaginal micronized progesterone (higher doses are required if higher doses of estrogen are used) - Alternatively: norethisterone acetate or MPA	- No-bleed continuous combined regimens after > 1 year of amenorrhea	- Only initially as contraceptive but not for long-term use
Lambrinouadaki et al. 2021	- 2-4 mg estradiol - 0.625 – 1.25 mg CEE	- 50- 100 µg estradiol	- 200 mg natural progesterone - 10-20 mg dihydroprogesterone - 1-5 mg norethisterone - 0.25 mg transdermal norethisterone	- Can be offered as well in lower doses (dose not specified)	- COCs should not be used

Abbreviations: MPA = medroxyprogesterone, COCs = combined oral contraceptive, CEE = conjugated equine estrogen.

For the treatment of local estrogen deficiency symptoms, low-dose vaginal estrogen (or prasterone) may be used in addition to systemic administration. Patients can choose between creams, vaginal rings or tablets for local application, as the efficiency of these products appears to be similar^[31].

If the uterus is intact, administration of a progesterone is essential for endometrial protection. Endometrial protection is strongly recommended by all authors of recent publications, but there is wide range in terms of proposed dosages, time spans and compounds.

Some authors favor cyclic progesterone regimens, in particular shortly after diagnosis^[3,12], and propose switching to a non-bleeding continuous therapy after one year^[3] or alternatively two years^[12].

To date, there are few evidence-based data on the effects of different types of progesterone for women with POI. Micronized progesterone and medroxyprogesterone acetate (MPA) are typically used. The dose of progesterone depends on the dose of estrogen chosen and should be increased when higher doses of estrogen are applied. Progesterone can be given

en either continuously or cyclically for at least 10-12 days per month. If sequential administration is chosen, the dose should be higher than for continuous treatment. Most authors recommend doses of 200 mg micronized progesterone or 10 mg MPA for cyclic administration^[3,4,12]. Some authors also suggest endometrial protection using cyclic norethisterone^[3] or dihydrogestosterone^[29]. Continuous progesterone treatment is a controversial topic in the literature. Some authors do not recommend continuous treatment at all^[20] while others consider switching to a continuous regimen after more than one^[3] or two years^[12] of amenorrhea. Doses can then be lower in a continuous regimen, most guidelines recommending 2.5 mg MPA^[4,12] or 100 mg micronized progesterone^[30].

With regard to the advantages and disadvantages of the different progesterone preparations, micronized progesterone has shown more positive effects on breast cancer and metabolic risk in studies^[32].

If desired by the patient, a levonorgestrel-containing intrauterine system that releases 20 µg of levonorgestrel daily can be used as an alternative. It is also important to keep in mind that HRT is not a contraceptive unless a levonorgestrel intrauterine system is used^[29]. Usage of transdermal natural progesterone has been shown to be inadequate in a continuous treatment to compensate for the mitogenic impact of estrogen^[33].

Combined oral contraceptives

The use of combined oral contraceptives (COCs) as an alternative to HRT is also controversial. COCs achieve supraphysiologic estrogen and progesterone concentrations that suppress ovulation. Since young women are generally more familiar with their use in comparison to HRT, which is more often used by older women, COCs might be preferred as a hormone therapy by some women with POI. An advantage of COCs, therefore, is that they also represent an additional contraceptive method compared with classical HRT. In most cases, ethinyl estradiol is used. However, ethinyl estradiol offers little osteoporosis and cardiovascular protection compared with estradiol, which is used in HRT^[14]. A randomized controlled trial showed that HRT, when compared with COCs, resulted in significantly lower blood pressure values, better renal function, and reduced renin-angiotensin-aldosterone system activity at 12 months, improving cardiovascular health in patients with POI^[22]. Ethinyl estradiol also shows adverse effects on lipid profile and coagulation factors and increases the risk of thromboembolic events in women with POI^[3,34]. Women should be administered COCs without a hormone-free interval in order to prevent menopausal symptoms associated with pill-free intervals. Continuous estrogen administration will permanently prevent symptoms of estrogen deficiency^[4].

When an effective contraceptive method is sought, the IMS, for example, recommends the use of COCs for two years after diagnosis^[3]. After this time, spontaneous pregnancy is highly unlikely because intermittent resumption of ovarian activity usually ceases during the first two years after diagnosis. At this time, a switch to conventional HRT should be made to ensure optimal protection against long-term sequelae.

Androgen substitution

In premenopausal women, testosterone is produced both in the ovaries and in the adrenal cortex. Therefore, premenopausal ovarian insufficiency results in not only an estrogen deficit but also an androgen deficiency. However, based on current studies, there is no evidence to recommend androgen therapy in women with POI^[3,35]. In a small cohort of women with Turner syndrome, improvement in bone density was shown with one year of methyltestosterone therapy, but in another cohort of patients with spontaneous POI, testosterone therapy administered in addition to HRT did not provide any benefit in terms of mood or quality of life^[36,37].

Nevertheless, patients with ongoing sexual dysfunction during HRT might benefit from androgen therapy^[35].

If an androgen replacement therapy is desired, it should be applied as in postmenopausal women^[35,38]. It remains to be seen whether further studies will provide clearer indications for or against additional androgen therapy.

Monitoring of hormone replacement therapy

No routine tests to monitor HRT in women with POI are established today, but occasional measurement of estradiol (minimum level of 200 pmol/l) might be indicated to ensure adequate response to hormone therapy and improve lasting compliance on the part of the patient. Neither ethinyl estradiol nor estrone is determined by assays. Measurement of FSH levels is not critical for HRT verification, since a decrease in FSH levels is not frequently observed even under effective hormone therapy^[39]. Rather, regular follow up, e.g. annually, should take place to check the patient's satisfaction and the tolerability of the therapy^[4]. Breast cancer screening as well as cervical cancer screening is recommended for women with POI as for the general population^[4].

Risks of hormone replacement therapy after reaching natural menopause

To date, there is no evidence for an increased risk of breast cancer from HRT before the natural age of menopause in women with POI^[40].

The risk of venous thromboembolism was shown in one study to be increased in women who started HRT at less than 40 years of age compared with older women^[41]. If women affected by POI are at increased risk of thromboembolic events, transdermal application of estrogen should always be favored for this reason.

Hormone replacement therapy after reaching the age of natural menopause

The decision on when to stop HRT in women with POI should be made on an individual basis, depending on the patient's wishes and possible familial risk factors. Unfortunately,

there are currently no data on the recommended duration of HRT in women with POI^[4].

When HRT is continued at lower post-menopausal doses, it is associated with a reduction in menopausal symptoms, cardiovascular disease, osteoporosis, and type II diabetes, thus reducing overall morbidity in these patients^[21,42].

What do the guidelines say?

The ESHRE Guideline recommends cyclic combined HRT. An estrogen preparation of 17 β -estradiol with micronized natural progesterone is to be preferred. According to the ESHRE Guideline, combined cyclic HRT provides the highest endometrial protection^[4], although other authors suggest greater endometrial safety by using a continuous combined regimen^[43].

The current IMS white paper recommends a higher dose of estrogen than is intended for natural menopausal therapy. The goal of therapy should be to achieve physiologic estradiol levels of between 200 and 400 pmol/l^[3]. In any case, a progesterone preparation should be used for endometrial protection. The progesterone used can be either 200 mg of micronized progesterone for 12 days of the cycle or norethisterone acetate or MPA. A bleeding-free continuous hormone regimen may be chosen if women have already been experiencing amenorrhea for more than 1 year at the start of therapy, or after several years of sequential therapy^[3]. Alternatively, the IMS recommends the use of a levonorgestrel-containing IUD for additional contraception, although studies assessing endometrial protection in women with POI are lacking. COCs containing ethinyl estradiol are inferior to HRT in terms of metabolic profile and osteoporosis protection, according to the IMS, and are recommended by the IMS only for initial therapy of POI in the first two years after diagnosis, when there is no desire to have children and safe contraception is desired.

Summary

Patients with POI benefit greatly from HRT. An HRT regimen that mimics natural ovarian hormone production and achieves physiologic estrogen levels should be chosen until the age of natural menopause. 17 β -estradiol should be preferred as the estrogen of choice and can be administered orally or transdermally. In addition, progesterone should be used if the patient has an intact uterus, preferably in a cyclic regimen for 10 to 12 days per month. Micronized progesterone, MPA and dydrogesterone are recommended. The patient should be informed that HRT is not a contraceptive and effective contraception should be discussed if necessary^[44].

Studies to further characterize the optimum hormonal treatment of women suffering from POI with large numbers of included patients are needed, and patient registers, such as <https://poiregistry.net>, might help to aggregate a large data set and thus contribute to this effort.

HRT attenuates menopausal symptoms, maintains or increases bone density, alleviates psychological sequelae, and reduces the increased risk of cardiovascular disease.

References

1. Jankowska K. Premature ovarian failure. *Prz Menopauzalny*. 2017;16:51-6.
2. Committee opinion no. 605: primary ovarian insufficiency in adolescents and young women. *Obstet Gynecol*. 2014;124:193-7.
3. Panay N, Anderson RA, Nappi RE, et al. Premature ovarian insufficiency: an International Menopause Society White Paper. *Climacteric*. 2020;23:426-46.
4. Webber L, Anderson RA, Davies M, Janse F, Vermeulen N. HRT for women with premature ovarian insufficiency: a comprehensive review. *Hum Reprod Open*. 2017;2017:hox007.
5. Vujovic S, Brincat M, Erel T, et al; European Menopause and Andropause Society. EMAS position statement: managing women with premature ovarian failure. *Maturitas*. 2010;67:91-3.
6. Baber RJ, Panay N, Fenton A; IMS Writing Group. 2016 IMS Recommendations on women's midlife health and menopause hormone therapy. *Climacteric*. 2016;19:109-50.
7. European Society for Human Reproduction and Embryology (ESHRE) Guideline Group on POI, Webber L, Davies M, Anderson R, et al. ESHRE Guideline: management of women with premature ovarian insufficiency. *Human Reprod*. 2016;31:926-37.
8. Kalantaridou SN, Vanderhoof VH, Calis KA, Corrigan EC, Troendle JF, Nelson LM. Sexual function in young women with spontaneous 46,XX primary ovarian insufficiency. *Fertil Steril*. 2008;90:1805-11.
9. Muka T, Oliver-Williams C, Kunutsor S, et al. Association of age at onset of menopause and time since onset of menopause with cardiovascular outcomes, intermediate vascular traits, and all-cause mortality: a systematic review and meta-analysis. *JAMA Cardiol*. 2016;1:767-76.
10. Kalantaridou SN, Naka KK, Papanikolaou E, et al. Impaired endothelial function in young women with premature ovarian failure: normalization with hormone therapy. *J Clin Endocrinol Metab*. 2004;89:3907-13.
11. van Der Voort DJ, van Der Weijer PH, Barentsen R. Early menopause: increased fracture risk at older age. *Osteoporos Int*. 2003;14:525-30.
12. Hamoda H; British Menopause Society and Women's Health Concern. The British Menopause Society and Women's Health Concern recommendations on the management of women with premature ovarian insufficiency. *Post Reprod Health*. 2017;23:22-35.
13. Popat VB, Calis KA, Kalantaridou SN, et al. Bone mineral density in young women with primary ovarian insufficiency: results of a three-year randomized controlled trial of physiological transdermal estradiol and testosterone replacement. *J Clin Endocrinol Metab*. 2014;99:3418-26.
14. Crofton PM, Evans N, Bath LE, et al. Physiological versus standard sex steroid replacement in young women with premature ovarian failure: effects on bone mass acquisition and turnover. *Clin Endocrinol (Oxf)*. 2010;73:707-14.
15. Cartwright B, Robinson J, Seed PT, Fogelman I, Rymer J. Hormone replacement therapy versus the combined oral contraceptive pill in premature ovarian failure: a randomized controlled trial of the effects on bone mineral density. *J Clin Endocrinol Metab*. 2016;101:3497-505.
16. Kanis JA, Cooper C, Rizzoli R, Reginster JY; Scientific Advisory Board of the European Society for Clinical and Economic Aspects of Osteoporosis (ESCEO) and the Committees of Scientific Advisors and National Societies of the International Osteoporosis Foundation (IOF). European guidance for the diagnosis and management of osteoporosis in postmenopausal women. *Osteoporos Int*. 2019;30:3-44.
17. Zárate S, Stevnsner T, Gredilla R. Role of estrogen and other sex hormones in brain aging. *Neuroprotection and DNA repair*. *Front Aging Neurosci*. 2017;9:430.
18. van Kasteren YM, Schoemaker J. Premature ovarian failure: a systematic review on therapeutic interventions to restore ovarian function and achieve pregnancy. *Hum Reprod Update*. 1999;5:483-92.
19. Bidet M, Bachelot A, Bissauge E, et al. Resumption of ovarian function and pregnancies in 358 patients with premature ovarian failure. *J Clin Endocrinol Metab*. 2011;96:3864-72.
20. Fruzzetti F, Palla G, Gambacciani M, Simoncini T. Tailored hormo-

- nal approach in women with premature ovarian insufficiency. *Climacteric*. 2020;23:3-8.
21. Sullivan SD, Sarrel PM, Nelson LM. Hormone replacement therapy in young women with primary ovarian insufficiency and early menopause. *Fertility Steril*. 2016;106:1588-99.
 22. Langrish JP, Mills NL, Bath LE, et al. Cardiovascular effects of physiological and standard sex steroid replacement regimens in premature ovarian failure. *Hypertension*. 2009;53:805-11.
 23. Smith NL, Blondon M, Wiggins KL, et al. Lower risk of cardiovascular events in postmenopausal women taking oral estradiol compared with oral conjugated equine estrogens. *JAMA Intern Med*. 2014;174:25-31.
 24. Swica Y, Warren MP, Manson JE, et al. Effects of oral conjugated equine estrogens with or without medroxyprogesterone acetate on incident hypertension in the Women's Health Initiative hormone therapy trials. *Menopause*. 2018;25:753-61.
 25. Vinogradova Y, Coupland C, Hippisley-Cox J. Use of hormone replacement therapy and risk of venous thromboembolism: nested case-control studies using the QResearch and CPRD databases. *BMJ*. 2019;364:k4810.
 26. Løkkegaard E, Andreasen AH, Jacobsen RK, Nielsen LH, Agger C, Lidegaard Ø. Hormone therapy and risk of myocardial infarction: a national register study. *Eur Heart J*. 2008;29:2660-8.
 27. Goodman MP. Are all estrogens created equal? A review of oral vs. transdermal therapy. *J Womens Health (Larchmt)*. 2012;21:161-9.
 28. Renoux C, Dell'aniello S, Garbe E, Suissa S. Transdermal and oral hormone replacement therapy and the risk of stroke: a nested case-control study. *BMJ*. 2010;340:c2519.
 29. Lambrinoudaki I, Paschou SA, Lumsden MA, et al. Premature ovarian insufficiency: a toolkit for the primary care physician. *Maturitas*. 2021;147:53-63.
 30. Torrealday S, Kodaman P, Pal L. Premature ovarian insufficiency - an update on recent advances in understanding and management. *F1000Res*. 2017;6:2069.
 31. Faubion SS, Sood R, Kapoor E. Genitourinary syndrome of menopause: management strategies for the clinician. *Mayo Clin Proc*. 2017;92:1842-9.
 32. Panay N; Medical Advisory Council of the British Menopause Society. BMS - Consensus statement: bioidentical HRT. *Post Reprod Health*. 2019;25:61-3.
 33. Vashisht A, Wadsworth F, Carey A, Carey B, Studd J. Bleeding profiles and effects on the endometrium for women using a novel combination of transdermal oestradiol and natural progesterone cream as part of a continuous combined hormone replacement regime. *BJOG*. 2005;112:1402-6.
 34. Machura P, Grymowicz M, Rudnicka E, et al. Premature ovarian insufficiency - hormone replacement therapy and management of long-term consequences. *Prz Menopauzalny*. 2018;17:135-8.
 35. Wierman ME, Arlt W, Basson R, et al. Androgen therapy in women: a reappraisal: an Endocrine Society clinical practice guideline. *J Clinical Endocrinol Metab*. 2014;99:3489-510.
 36. Cleemann L, Holm K, Kobbernagel H, et al. Dosage of estradiol, bone and body composition in Turner syndrome: a 5-year randomized controlled clinical trial. *Eur J Endocrinol*. 2017;176:233-42.
 37. Guerrieri GM, Martinez PE, Klug SP, et al. Effects of physiologic testosterone therapy on quality of life, self-esteem, and mood in women with primary ovarian insufficiency. *Menopause*. 2014;21:952-61.
 38. Parish SJ, Hahn SR, Goldstein SW, et al. The International Society for the Study of Women's Sexual Health process of care for the identification of sexual concerns and problems in women. *Mayo Clin Proc*. 2019;94:842-56.
 39. Davies MC, Cartwright B. What is the best management strategy for a 20-year-old woman with premature ovarian failure? *Clin Endocrinol (Oxf)*. 2012;77:182-6.
 40. Soares PM, Cabello C, Magna LA, Tinois E, Benetti-Pinto CL. Breast density in women with premature ovarian failure or postmenopausal women using hormone therapy: analytical cross-sectional study. *Sao Paulo Med J*. 2010;128:211-4.
 41. Canonico M, Plu-Bureau G, O'Sullivan MJ, et al. Age at menopause, reproductive history, and venous thromboembolism risk among postmenopausal women: the Women's Health Initiative hormone therapy clinical trials. *Menopause*. 2014;21:214-20.
 42. Lobo RA. What the future holds for women after menopause: where we have been, where we are, and where we want to go. *Climacteric*. 2014;17 Suppl 2:12-7.
 43. Furness S, Roberts H, Marjoribanks J, Lethaby A, Hickey M, Farquhar C. Hormone therapy in postmenopausal women and risk of endometrial hyperplasia. *Cochrane Database Syst Rev*. 2009(2):CD000402.
 44. NICE guideline [NG23]. Published: 12 November 2015 *Menopause*. Available at: <https://www.nice.org.uk/guidance/ng23/Chapter/premature-menopause-premature-ovarian-insufficiency>.

Conflicts of interest: The authors declare that there is no conflict of interest.